SiRUSA

EREGRR T A FSESIMS
INDUSTRIAL SEWING MACHINE




CONTENTS 4%k

CO-MACHINEBODY. ® - B ciiinveinsosa B Wit 1
RS T 1L AT i
C1-UPPERSIAFT MACHANISEAMR: <+ +sxmnsssnnmsvnmnss 2B vonisvarunannss 3
Mt
C2-NEEDLE BAR MECHANISM-FEED MECHANISM -:-ecoeereeeneeeeeen S
S B AT {FH 5
CS_PULLY MECHAN'SM ................................................................ 7
B (S Bl
C4-PRESSER BAR MECHANISM :-ceeeeererreeenmmenmmennarinmenersnaeiaaannne. 9
RV L A A
C5-LOOPER MECHANISM ::xecvisrisesemniisinsiii st i 11
B HEEN G
C6-UPPER THREADING MECHANISM: -+ seerrssesssencssnsssincniens 13
bR T Y
C7-LOWER THREADING MECHANISM:-+--eeeesssessesse 15
[ RR R T )
C8-LOWER SHAFT MECHANISM-GAUGE PARTS(SM1/4)-«----x--- 17
I~ e A B (1
C8-LOWER SHAFT MECHANISM-GAUGE PARTS(SM3/16) -+ 19
[ i e B (T
C10-GAUGE PARTS (DP) DP-:seeerssreessssseriiissiinsisinsii 21
FHAH
GM-PULLER DEVICEMMECHANISM DPY .. c:oivaissisaninnsiosss e pad 23
7 AT A
CAZEACCESSORIES s o B e cvrvvmrnenenesa T W ceevnens oo g 25

Fc i



CO0~1~




MACHINE BODY

REF. NO.# {415 NAME OF PARTS i1 Amt reqlizk i
C0-01 MACHINE HEAD Fie( ) 1
C0-C2 MACHINE REST BOARD () 1
C0-5-1 LOWER WHEEL v 1
C0-06 LOWER WHEEL CONNECTION v At 1
C0-07 ONE WAY TRIANGULAR AXLE B A — [ 2
C0-08 ONE WAY STILL SPRING S 6
C0-09 ONE WAY STILL BALL HHigisk 6
C0-11 ONE WAY PUSHING PLATE SHi i 1
C0-11-1 PIN %5 1
C0-12-1 FEED DOG PUSHING PLATE LINK i Ete 1
C0-12A SCREW {Fisiaar F
C0-B17-1 PULLER COVER Hi&(h 1
C0-A17-3 PULLER TOP COVER i = 1
C0-17-3 PACKING i = 1
C0-18 PLASTIC COVER ZlBiE 7]
C0-X28-1 SCREW 11/64x40 2] >
C0-X31 SCREW 9/64x40 L8 2% 3
CO0-X67 SCREW 3/32x56 125] 3
C0-X67-2 SCREW 3/32x56 L6 1%%] 3
C0-X77 SCREW 11/64x40 L9 =T 2







UPPER SHAFT MACHANISM

REF. NO. {9k

NAME OF PARTS &iii1H

Amt req iR it

C1-01 PULL BAR ENDING SCREW {5 %#ig %] 7
C1-02 VERTICAL PULL BAR i3 {1 7
C1-03 PULL BAR BEARING gttfififj7& 2
C1-04 VERTICAL PULL BAR FIXING SCREW £ il E] 1
C1-04-1 WASHER #Ha 1
C1-Y2 PULL BAR SCREW NUT (- #2E] 1
C1-Cé UPPER SHAFT [ i 1
C1-07 BALL BEARING 6202 fifik _ 7
C1-08 BEARING SUPPORT i #4[& g
C1-09 OIL STOPPER ¥

C1-10 BEARING CASE ASSEMBLY _#fii# i 7
C1-11 BEARING 6302 _fili7k 7
C1-12 OIL TANK [afili o 7
C1-13 OILGAUGE WINDOW i

C1-14 PACKING il w2

C1-15 OIL GAUGE FLANGE Gl

C1-16 OIL TANK PACKING - jilifii %4l 1
C117 PACKING 3/B 4 7
C1-18 UPPER WHEEL ECCENTRIC WHEEL Jig 0 i 7
C1-18-1 ECCENTRIC WHEEL WASHER |25

C1-18-2 BEARING jfE]

C1-18-3 SCREW 9764 X 40 IZ§] 2
C1-19 UPPER WHEEL MOVING PULL BAR i (&) 41 f¢ 1
C1-21 PULL BAR SCREW NUT ¢ %251 7
C1-22 FIXING PULL BAR SCREW WASHER [ 7§ /& 2
C1-22A WASHER %223k 3
C1-23 PULL BARSCREW NUT ¥ZRf 2
C1-24 THICKNESS ADJUSTING PULL BAR [ fL 2
C1-25 PULL BAR FIXING PULL BAR 5] 2
C1-26 UPPER WHEEL CONNECTION _{diiljifi 1
C1-27 MOVABLE LEFT-RIGHT CHOCK RING [ & 1
C1-29 CONNECTION COPPER TUBE £ 5
C1-30 VERTICAL PULL BAR ®#pi 2 5 Ii25] 7
C1-31 WASHER #1a 7
C1-102 BEARING FIXING SCREW JF F#1} 1
C1-102-1 BEARING FIXING BUSHING P F5 7
C1-X3 SCREW 15/64 X 28 25] 7
C1-X4 SCREW 15/64 X 28 I#%] 7
C1-X5 SCREW 9/64 X 40 _J24] 4
C1-X6 CAP SCREW ¥ = #2%] 7
C1-XT SCREW 1/4X 28 if@5] 2
C1-X38-1 SCREW 11/64 x40 5] 2







NEEDLE BAR MECHANISM-FEED MECHANISM

REF. NO.Fi{ - Hwtk NAME OF PARTS &iilTH Amt reqifisi bt
C2-01 NEEDLE BAR CRANK [E[z= 4] 1
C2-02 NEEDLE BAR CRANK BOD /i 7
C2-03 NEEDLE BAR BRACKET 21L&

C2-04 WICK it

C2-05 OIL LEAK PROOF CAP [l 1
C2-C6 WICK :[fiiE 1
C2-07 NEEDLE BAR GUIDE SLIDE BLOCK I /5745 7
C2-08 NEEDLE BAR GUIDE i, E
C2-09 NEEDLE BAR 2/

C2-10 NEEDLE BAR BUSHING (U) 20 & )

C2-11 NEEDLE BAR BUSHING (D)2 #E&{i( [N) 1
C2-C12 THREAD TAKE-UP CRANK <7 5 7
C2-14 OIL CAP %= ;
C2-C15 NEEDLE 2; 2
C2-16 FEED DOG ECCENTRIC AXLE g i

C2-17 WASHER %72

C2-18 ECCENTRIC WHEEL SLEEVE aiyh2 7
C2-C19 ECCENTRIC WHEEL WITH SCREW [ i 1
C2-20 ECCENTRIC WHEEL SLEEVE 730 -
C2-C21-1___|FEED BAR SLIDE BLOCK ASSEMBLY &4 5L

C2-22 PACKING T

C2-23 FEED LIFTING FORK %/ it/

C2-24 FEED BAR SLIDE BLOCK ASSEMBLY U1 /5 {5 1
C2-C25 FEED BAR ECCENTRIC SHAFT (] 1
C2-26 FEED DOG ECCENTRIC SET_[H /4 y
C2-X7 SCREW1/4x40 1Z2] 4
C2-X8 SCREW11/64x40 L12 §e] 5
C2-X9 SCREW 15/64x28 [2%] >
C2-X10 SCREW 15/64x28 [2%] 1
C2-X14 FEED ECCENTRIC ADJUSTING SCREW 115 %] 1
C2-X31-1 SCREW 9/64x40 _122] 1
C2-X49 SCREW 9/64x40 L5 13247 7




C3~7~




PULLY MECHANISM

REF. NO_Z ik NAME OF PARTS qrtiJ Amt req i it
C3-01 PULLEY 1537 1
C3-02 TIMING BELT WHEEL ASSEMBLY (SUPPER) [il’F i o) ]
C3-03 TIMING BELT WHEEL ASSEMBLY (LOWER) 55 i 1)

C3-C4 TIMING BELT EpbRim s

C3-C5 BELT COVER U7 1
C3-06 BELT COVER PLATE L Waln ]
C3-07 PACKING [/l #5 1
C3-08 PULLEY COVER BASE [ i[5 1
C3-09 PULLEY COVER it &

C3-10 WASHER =& 2
C3-20 SPRING COIL OFsEE 3
C3-X01 SCREW1/4x28 4] 2
C3-X07 SCREW1/4x28 5] 5
X3-X09 SCREW1/4x28 11E] 2
C3-X18 SCREW 15/64x28 I 2
C3-X22 SCREW 7/16x14 122] 2
C3-X79 SCREW 3/16x32 L8 %] 5




(SM)BI18

C4~9~




PRESSER BAR MECHANISM

REF. NO.ZL -k NAME OF PARTS a6l Amt reqia ikt
C4-C1 PRESSR BAR A 1
C4-02 FACE PLATE UPPER HINGE ASSEMBLY [RI7E4 1
C4-03 STEEL BALL 5k
C4-04 PRESSER BAR BUSHING (UPPER) FEFIFFEIE(L)

C4-05 PRESSER BAR BUSHING (LOWER) & il#A:a1Z5(F) 1
C4-06 FACE PLATE (LOWER) pii1z( ) 7
C4-07 PACKING [HilEEE 7
C4-08 PRESSER BAR CLAMP ASSEMBLY LR z
C4-09 PRESSER BAR CLAMP SPRING %7 jf

C4-10 PRESSER BAR CLAMP SPRING PIN E{viE

C4-11 PRESSER BAR CLAMP SPRING ASSEMBLY | & /T 1
C4-12 GUIDE WASHER FE[Z T 1
C4-13 WING NUT FEERTZR} 1
C4-14 PRESSER BAR LIFTER BARMETIZ]

C4-15 KNEE LIFTER LEVER BRI

C4-16 KNEE LIFTER SPRING BRIE e

C4-17 PRESSER FOOT LIFTER CHAIN ASSEMBLY {Ia/ifa{E 1
C4-B18 FACE PLATE (UPPER) jij I 2= 1
C4-19 STOPPER SPRING PLATE (L) 28 - 2) (1) 1
C4-20 STOPPER SPRING PLATE (S) g/ Z)(7)

C4-24 OIP CAP jiiz=

C4-X8 SCREW11/64x40 124]

C4-X9 SCREW 15/64x28 124 1
C4-X25 PRESSER ADJUSTING SCREW #= F-E1ZT 2
C4-X26 STUD SCREW 15/64x28 125] z
C4-X27 STUD SCREW 5/16x28 1#4]

C4-X31 SCREW 9/64x40 L10 [215] 3
C4-X44 SCREW 9/64x40 1ZZ] yi
C4-X60 SCREW 9/64x40 I5Z] 7
C4-X95 SCREW 9/64x40 125 1
C4-Y02 NUT 3/16x32 5} 7
C4-D2-27 RUBBER PLUR &% 1

~10~




C5~11~




LOOPER MECHANISM

REF. NO. A {495 NAME OF PARTS i Amt req skt
C5-02 ECCENTRIC WHEEL SLEEVE HiiE#) 1
C5-C3 LOOPER FEEDING FORK &%/ 1
C5-C4 | OOPER FEEDING SHAFT #h (i)

C5-C5 LOPPER FEEDING SHAFT BRACKET &+ FiE

C5-06 PIN iff 1

C5-C7 LOOPER FRONT-REAR TRANSMISSION Fii&iaa5ai 1

C5-C8 SLIDE BROCK SHAFT [H=il 4 1

C5-09 LOOPER LEVER SHAFT Mg 7w 1

C5-10 PACKING #afE

C5-C11 CONNECTING ROD GUIDE PLATE | Filidifs

C5-12 WASHER #{& 1

C5-C13 LOOPER SHAFT CLAMP_{dimhiijak 1

C5-A14 LOOPER SHAFT {dial) 1

C5-C15 LOOPER SHAFT BUSHING (F) EhaliF=iE (i)

C5-16 LOOPER SHAFT BUSHING (B) {EaliliZ= &

C5-17 SET COLLAR FEfi7

C5-C18 FORWARD ARM CONER ASSY TlAE1R 1

C5-C19 PACKING [GilE 1

C5-20 OIL GAUGE FEiiE 1

C5-21 PACKING #2IE R 3
C5-22 CAP PLATE Tl

C5-23 PACKING [l

C5-25 "8"TYPE TRANSMISSION DEVICE 8=&iigif 1

C5-C26 ECCENTRIC WITH SCREW /™ iij; 1

C5-27 EYEPIECE HI -

C5-C28 STEEL BALL [ffitiz

C5-C29 LOOPER SLIDE BASE HifZ[# %

C5-C30 WASHER %R

C5-C31 LOOPER FEEDING FORK #/ @} 1

C5-32 - -

C5-33 = E

C5-702 SQUARE BALL 1571

C5-X9 SCREW 15/64x28 I#&T 2
C5-X28 SCREW 11/64x40 EE] 1

C5-X28-1 SCREW 11/64x40 {Z&T 1

C5-X311L SCREW 11/64x40 12%] 16
C5-X32 SCREW 11/64x40 25T 2
C5-X34 SCREW 3/16x32 5] 1

C5-X35 SCREW 3/32x56 I2%] >
C5-X36-1 SCREW N3.5 L10 #ZZ] 4
C5-X37 SCREW 11/64x40 ERET 1

C5-X38-1 SCREW 11/64x40 [2%] >
C5-X42 SCREW 1/2x28 5T 3
C5-X50 SCREW 9/64x40 L5 §£ET 4
C5-X56 SCREW 15/64x28 IZE] 2
C5-Y01 NUT 15/64x28 (21} 1

~12~




25
(SM)B26

(PL)26 ——=

C6~13~




UPPER THREADING MECHANISM

REF. NO.ZB {45t NAME OF PARTS &4 Amt req it
C6-01 UPPER THREAD GUIDE RETAINER [0 1
C6-06 THREAD HANGER i5f6| z
C6-C7 LINE GUIDE DEVICE 8t 5t/

C6-7-1 PIN_if

C6-08 TENSION SPRING WASHER 7 )
C6-09 TENSION SPRING WASHER 4{# 2
C6-10 NUT JEEF 2
C6-11 TENSION DISC 1537/~ 4
C6-12 TENSION DISE PRESSER 778 2
C6-C13 UPPER THREAD TENSION SPRONG 7k JJiil 2 2
C6-14 UPPER THREAD RELEASE PIN §f 1
C6-C15 THREAD RELEASER SHAFT i) 1
C6-18 UPPER THREAD TENSION SUTD SCREW g [H7= 1T 2
C6-C19 UPPER THREAD TAKE-UP GUIDE A FTifx 1
C6-C21 UPPER THREAD ARM GUIDE S/ 2
C6-C22 THREAD TAKE-UP COVER Jf}

C6-25 TENSION RELEASE CRANK iif2 1
C6-26 TENSION RELEASE CONNECTING ROD I i s i fatnl 1
C6-B26 TENSION RELEASE CONNECTING ROD [ 5 {5 7
C6-C32 THREAD GUIDE TAKE-UP GUIDE #i5.7

C6-33 WASHER

C6-C34 UPPER THREAD TAKE-UP ASSY J:it

C6-37 LOWER THREAD GUIDE ##57%](D) 1
C6-38 WASHER #f&] 2
C6-B39 LOOPER THREAD GUIDE BAACKET [i::[5] 7
C6-B40 RUBBER PLUG EEE

C6-X08 SCREW 9/64x40 (2]

C6-X09 SCREW 15/64x28 §7Z]

C6-X31-1 SCREW 11/64x40 EI 1
C6-X34-1 SCREW 3/16x32 %] 7
C6-X44 SCREW 9/64x40 22T -
C6-X47 SCREW 11/64x40 §#5T

C6-X48 SCREW 9/64x40 EZZT 5
C6-X50 SCREW 9/64x40 27T g
C6-X53 SCREW 9/64x40 7] 1
C6-X58 UPPER THREAD TENSION STUD SCREW % [ 5 :bge] 2
C6-X59 SCREW 3/16x32 F2&] z
C6-X65 SCREW 3/32x56 L4 75T

C6-Y04 NUT 11/64x40 §ZEF 3

~14~



5 -
'};']—czN

X31%
H=1h ?%?

X67-1

I=1h
\J 9
® g

\"' ‘ 4)

“ <:;7

Al4-~1
X95
I‘, ;3—;1‘)
o T &
F31 -1A11 2
é‘ﬁ;@_ X3}_ -1 l X44 %"K:’.’)l'l”

: T
514 4503 x:;? Al4 [ Jj\ X311 . |
_2 [@ ‘\
P L’ AN

J - 8 X312
MS . "”"

C7~15~



LOWER THREADING MECHANISM

REF. NO.# {415 NAME OF PARTS EiTH Amt reqlizf i
C7-01 LOERT THREAD GUIDE RETAINER s\ty—,ﬁge(_t ) L
C7-C2N THREE PIPE-LINE THREAD TUBE i1 1
C7-3N THREAD TUBE CLAMP Hzzie 2
C7-06 LOWER THREAD GUIDE SUPPORTER 40| 1
C7-12 LOWER THREAD GUIDE HINGE ASSEMBLY i3l ) 1
C7-121 LOWER THREAD GUIDE HINGE ASSEMBLY jii)jiHiie 2
C7-17 LOWER THREAD COVER FE % >
C7-A10 LOWER THREAD COVER [z 5
C7-A11 PLATE SPRING 2/ 7] 5
C7-A12 FIXING PLATE J ad ) 1
C7-A14 LOWER THREAD TENSION BRACKET i 2
C7-A14-1 THREAD GUIDE 1ais . 5
C7-A17 LOWER THREAD GUIDE RETAINER Ziiiil . ;
C7-A18 PLATE SPRING 8} %)

C7-A55 LOWER THREAD GUIDE jjj' Ty

C7-C20-B THREAD TENSION ROD /77T 5
C7-C22-B LOWER TEREAD TENSION NUT /DFiEeRs 1

C7-C23B LOWER TEREAD TENSION PLATE /i ); >
C7-C25-B LOWER TEREAD TENSION SPRING /05 7
C7-27 THREAD TAKE UP LEVER COVER #iie 4
C7-28 SPRING 5% >
C7-29 LOWER THREAD TAKE-UP LEVER FRAME T 1

C7-30 LOWER THREAD TAKE-UP LEVER COVER SHAFT i 1

C7-31 LOWER THREAD TAKE-UP LEVER BASE 175 w2 1

C7-32 GUIDE PLATE St -

C7-33 WASHER _ﬁ!i‘f

C7-34 LOERT THREAD GUIDE PLATE [H2 ]

C7-35 SCREW 1% _ 2
C7-36 WASHER #ij& 1

C7-37 LOWER THREAD GUIDE(LEFT) )31 1

C7-39 LOWER THREAD GUIDE(LEFTRIGHT) %] Z

C7-40 LOWER THREAD GUIDE(LEFT) xmm

C7-41 LOWER THREAD GUIDE PLATE [4]:=

C7-44 LOWER THREAD TAKE-UP DISC ASSEMBLY T

C7-45 LOWER THREAD FEED TUBE Jhf51 1

C7-46 LOOPER THREAD GUIDE RACKET 212/ 1

C7-47-1 LOOPER THREAD GUIDE BRACKET 21 2/& E

C7-48 THREAD CUTTER GUIDE PLATE Ujfs

C7-49 THREAD CUTTER UJi)]

C7-53 LOOPER GUIDE iBin)

C7-A50-2 STOPPER SPRING PLATE T >

C7-A50-3 PIN 3 .

C7-A50-4 FACE PLATE UPPER HINGE ASSEMBLY(R) BIEEI(5) 1

C7-A51-4 FACE PLATE UPPER HINGE ASSEMBLY(L) W]ﬂﬁ;{i_;ﬁ(v_’ﬁ)

C7-B50 LOOPER SIDE COVER (R) ASSY 7]

C7-B51 LOOPER SIDE COVER (L) ASSY &

C7-C68 PIN 75 7

C7-X5 SCREW 9/64x40 127] E

C7-X9 SCREW 15/64x28 "ﬁ;ﬁ ;

CT-X31& SCREW 11/64x40 2% 3
C7-X31-1 SCREW 11/64x40 2%] 12
C7-X31-2 SCREW 9/64x40 L10 [1%] 2
C7-X41 SCREW 9;64><40 L5 B24] 7

C7-X45 SCREW 9/64 | 2

C7-X50 SCREW 9/64 [35] 5

C7-X60 SCREW 9,‘64><40 14 7] 1

C7-X64 SCREW 3/32x56 12%] 3
C7-X65 SCREW 3/32x56 L4 L7Z] >
C7-X66 SCREW 1/4x40 12%] 2

C7-X67-1 SCREW 3/32x56 % [ 5
C7-X92 SCREW 9/64x40 127/ 1

C7-X95 SCREW 9/64x40 127] g

C7-Y05 NUT 9/64x40 121} 2

~16~




C10-1B

N
5 "*- 4

C131B-1
Cl3.1B4
Cl31B-2

C8~17~




LOWER SHAFT MECHANISM-GAUGE PARTS

REF. NO.# {415 NAME OF PARTS EiTH Amt reqlizf i
C8-C1 LOVER SHAFT | & 1
C8-02 BEARING 6200 Z & 7
C8-03 BEARING 6201 Z #llzx
C8-04 BALL BEARING BUSHING [NE&ET
C8-05 BEARING CASE ASSEMBLY i &R 1
C8-06 BEARING FIXING BUSHING B4R & 1
C8-C7-1B NEEDLE CLAMP WITH SCREW 1/4 2[7& 1
C8-C8-1B NEEDLE PLATE 1/4 4% 1
C8-C9-1B PRESSER FOOT ASSEMBLY 1/4 o JIAl
C8-C10-1B FEED DOG 1/4 &t
C8-11 BEARING 6302 #iliz% 1
C8-C13-1B-1__ |NEEDLE GUARD &[*ZFE 1
C8-C13-1B-2 |NEEDLE GUARD FE () 3
C8-C13-1B-3 |NEEDLE GUARD E(E)

C8-C13-1B-4 _|NEEDLE GUARD 4= ,_A_.;_gc::)

C8-C14-1B LAPPER ASSY 1/4 {41

C8-C16-1B LOOPER 1/4 %] z
C8-C17-1B LOOPER 1/4 * 1
C8-C18 LOOPER HOLDER 2] E
C8-C19 LOOPER HOLDER %%k

C8-102 BEARING FIXING SCREW J[ 14k}

C8-X3 SCREW 5/16x28 12Z]

C8-X8 SCREW 9/64x40 25T 7
C8-X31 SCREW 9/64x40 25T 1
C8-X32 SCREW 11/64x40 24T 2
C8-X49 SCREW 9/64x40 124]

C8-X50 SCREW 9/64x40 2%

C8-X74-1 SCREW 1/4x28 [ZZ]

C8-X75 SCREW 11/64x40 23 1
C8-X77 SCREW 11/64x40 123 5
C8-X78 SCREW 9/64x40 124] 3
C8-X79 SCREW 3/16x32 IE%]

C8-X82 SCREW 9/64x40 %

C8-X83 SCREW 11/64x40 12%] >
C8-X93 SCREW 11/64x40 [2ZT 2

~18~




T
84

X49

C8~19~



LOWER SHAFT MECHANISM-GAUGE PARTS

REF. NO.# {415 NAME OF PARTS i1 Amt reqlizf i
C8-C1 LOVER SHAFT [ & 1
C8-02 BEARING 6200 Z & -
C8-03 BEARING 6201 Z ilizk
C8-04 BALL BEARING BUSHING W&

C8-05 BEARING CASE ASSEMBLY HliZfi( 1
C8-06 BEARING FIXING BUSHING E4EE 1
C8-C7-2B NEEDLE CLAMP WITH SCREW 3/16 &7 7
C8-C8-2B NEEDLE PLATE 3/16 211 :
C8-C9-2B PRESSER FOOT ASSEMBLY 3/16 BRI

C8-C10-2B FEED DOG 3/16 215

C8-11 BEARING 6302 il 1
C8-C13-1B-1__|NEEDLE GUARD Z2[Z% g
C8-C13-1B-2 |NEEDLE GUARD 53 ;
C8-C13-1B-3__|NEEDLE GUARD 2FZJi(/c

C8-C13-1B-4__|NEEDLE GUARD 2 ZJ#()

C8-C14-2B LAPPER ASSY 3/16 i1

C8-C16-2B LOOPER 3/16 2] z
C8-C17-2B LOOPER 3/16 &#4Ff 1
C8-C18 LOOPER HOLDER 2/ :
C8-C19 LOOPER HOLDER %%}/

C8-102 BEARING FIXING SCREW JLA 125}

C8-X3 SCREW 5/16x28 2]

C8-X8 SCREW 9/64x40 124 2
C8-X31 SCREW 9/64x40 125 1
C8-X32 SCREW 11/64x40 24T 2
C8-X49 SCREW 9/64x40 124

C8-X50 SCREW 9/64x40 12%]

C8-X74-1 SCREW 1/4x28 125

C8-X75 SCREW 11/64x40 72 1
C8-X77 SCREW 11/64x40 15[ 5
C8-X78 SCREW 9/64x40_15.4] 3
C8-X79 SCREW 3/16x32 I£%]

C8-X82 SCREW 9764x40 %

C8-X83 SCREW 11/64x40 124] >
C8-X93 SCREW 11/64x40 24T 2

~20~




RE

X32

CI13

C10~21~




GAUGE PARTS(DP)

REF. NO. {4 -#msk NAME OF PARTS iilJ Amt reqiisR it
C10-C7-1 NEEDLE CLAMP EITH SCREW 1/4 &7 1
C10-C7-2 NEEDLE CLAMP EITH SCREW 3-16 £-#& 1
C10-C7-3 NEEDLE CLAMP EITH SCREW 1/8 &%

C10-C8-1 NEEDLE PLATE 1/4 &=

C10-C8-2 NEEDLE PLATE 3/16 2145 1
C10-C8-3 NEEDLE PLATE 1/8 &/i% 1
C10-C9-1 PRESSER FOOT ASSY 1/4 lee Atk 1
C10-C9-2 PRESSER FOOT ASSY 3/16 Ejil i
C10-C9-3 PRESSER FOOT ASSY 1/8 FAJiIZH

C10-C10-1 FEED DOG 1/4 =i

C10-C10-2 FEED DOG 3/16 &A1& 1
C10-C10-3 FEED DOG 1/8 i&fik 1
C10-C12 FINGER GUARD &1 4
C10-C13 NEEDLE GUARD #1%

C10-C14MH LAPPER ASSY {4 nfrw N

C10-C14-2B LAPPER ASSY thw’u BT

C10-C14-3 LAPPER ASSY EL{rZMii 1
C10-C16-1 LOOPER 1/4 ##&- 1
C10-C16-2 LOOPER 3/16 %#)- 1
C10-C16-3 LOOPER 1/8 *

C10-C17-1 LOOPER 1/4 %5

C10-C17-2 LOOPER 3/16 M?ﬁ

C10-C17-3 LOOPER 1/8 ##4 1
C10-C18 LOOPER HOLDER et 1
C10-C19 LOOPER HOLDER ##&-{4 1
C10-X8 SCREW 11/64x40 124 2
C10-X31 SCREW 9/64x40 [ZET 1
C10-X32 SCREW 9/64x40 % 2
C10-X77 SCREW 11/64x40 12T 3
C10-X79 SCREW 3/16x32 §#4] 1
C10-X82 SCREW 9/64x40 1Z&T 1
C10-X83 STUD SCREW T 2

~22~




PL

@ A iR
D1-9 — g ? g |
I
1
= = 0 E
(oY=
o —
A18-1 - -———X9
A

10

C11~23~




PULLER DEVICE MECHANISM

REF. NO._# {415 NAME OF PARTS i1 Amt reqlizf i
C11-01 PRESSURE ADJUSTING SCREW 51025 ]
C11-02 UPPER WHEEL PRESSER BAR 71l 3
C11-03 SPRING ik )i
C11-05 WHEEL DIRECTION FIXING DEVICE Zu i i 1
C11-06 FRESSER ROD BUSHING #iZ 1
C11-07 UPPER WHEEL SEAT i fitn . 1
C11-08 UPPER WHEEL CONNECTON =i 1
C11-09 ONE WAY PULL HOLDER 371/ 1
C11-9A SCREW 2] 7y
C11-10 PACKING [/ il 1
Cc11-12 ONE WAY TRIANGULAR WHEEL %] — 7o, 5
C11-14 ONE WAY STILL BALL ik 3
C11-15 ONE WAY STILL SPRING H[iya 3
C11-17 CHOCK RING EFjiIE
C11-A18-1 FACE PLATE (UPPER) DP [ Bi& &

C11-C20 UPPER WHEEL 3 730 1)

C11-X9 SCREW 15/64x40 1%4] :
C11-X19 SCREW 15/64x40 125] 1
C11-X67-1 SCREW 3/32:56 I 3
C11-X67-2___| SCREW 3/32x56 4] 3
C11-D1-9 BUBBER ZE2 7y

D f




C12~25~




ACCESSORIES

REF. NO.# {415 NAME OF PARTS EiTH Amt reqlizf it
C12-C1 THREAD STAND JUifiZe 1
C12-02 CUSHION ASSEMBLY [f 2% 7
C12-2-1 WASHER 2% 2
C12-03 BASE CUSHION 2201 2
C12-04 HEAD COVER [FiEi%s 1
C12-05 OIL TANK iz 1
C12-06 OILER ASSEMBLY /il 1
C12-07 NEEDLE 2- 5
C12-08 TWEEZERS [ ¢ -
C12-09 SPANNER [ {7 T-(#7) -
C12-10 SPANNER |51 F-(#8) 1
C12-11 SCREW DRIVER Al 1~ 1
C12-12 SCREW DRIVER /[\il.f- 1
C12-13 SCREW DRIVER il [- 1
C12-14 THREADLE [JliAis 2
C12-16 SPANNER [42 17 J-(#10) 1
C12-X1 SCREW1/4x28 1#4] >
C12-X2 SCREW 6.2x26 <iEZ] 2

~26~




	FA007of3needles partslist
	FA007 of 3 needle instruction book_頁面_01
	FA007 of 3 needle instruction book_頁面_19
	FA007 of 3 needle instruction book_頁面_20
	FA007 of 3 needle instruction book_頁面_21
	FA007 of 3 needle instruction book_頁面_22
	FA007 of 3 needle instruction book_頁面_23
	FA007 of 3 needle instruction book_頁面_24
	FA007 of 3 needle instruction book_頁面_25
	FA007 of 3 needle instruction book_頁面_26
	FA007 of 3 needle instruction book_頁面_27
	FA007 of 3 needle instruction book_頁面_28
	FA007 of 3 needle instruction book_頁面_29
	FA007 of 3 needle instruction book_頁面_30
	FA007 of 3 needle instruction book_頁面_31
	FA007 of 3 needle instruction book_頁面_32
	FA007 of 3 needle instruction book_頁面_33
	FA007 of 3 needle instruction book_頁面_34
	FA007 of 3 needle instruction book_頁面_35
	FA007 of 3 needle instruction book_頁面_36
	FA007 of 3 needle instruction book_頁面_37
	FA007 of 3 needle instruction book_頁面_38
	FA007 of 3 needle instruction book_頁面_39
	FA007 of 3 needle instruction book_頁面_40
	FA007 of 3 needle instruction book_頁面_41
	FA007 of 3 needle instruction book_頁面_42
	FA007 of 3 needle instruction book_頁面_43
	FA007 of 3 needle instruction book_頁面_44
	FA007 of 3 needle instruction book_頁面_45


